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% s BN — KM KER CR2032 3V 210mAh
5 L AR Chinese
Name of Sample | % 5 Li-Mn Battery TIANQIU CR2032 3V 210mAh
English
Hoths 1111030018
Sample No.
EXTE ¥ M RER A R A |
Consignor /
Wl A KEMRREUFRAR
Manufacturer DONGGUAN TIANQIU ENTERPRISE CO., LTD
BT BEE CeTRERYEmmE )
UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
Test method
FIRATR B (TR S M)
Criterion UNITED NATIONS “Recommendations on the TRANSPORT OF DANGEROUS GOODS”
FEERTST) REH DR
Appearance silvery Button
¥ Stk X B B 2011-03-07 HRRIL B B 2011-03-07 ~ 2011-04-15
Accepted Date Test Date
¥ B BT PR IR Bh; phil; A R W SR S
= Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Impact, Forced discharge
SIS LUNS. 3R, f g B A
The sample has passed the test items of UN38. 3.
AR
Conclusion
A% H i (Date):  2011-04-15
&z it E R AE.
Comment
FiE it R B 4 AL
- /
Consignor
Addr?ass Post Code
P :pé | R %ok @ﬁ
Approver: = ker: Compiler:
R4 ~

Title:

B2 UF2f (Vice chief engineer
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Name of Test Standard requirement or The I c lusi R «
No. ltems Clause Number of Standard Test Result onclusion et
= BE4E (STl afsEmnnails
i e B FARHET-M) ST/SG/AC. 10/11/Rev.5 | IR 1 o
Altitude 38.3 W T. 1 See Appendix = /
simulation UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.1
BA&E (CTralkiyzangily {56
9 Rl FFRHETH) ST/SC/AC. 10/11/Rev.5 | MR 2 "
Thermal test 38.3 WM T.2 See Appendix ot /
UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.2
= BGE (TR EYEm SN 15
3 ey AT ST/SC/AC. 10/11/Rev.5 | KR 3 o
Vibration 38.3 W& T.3 See Appendix & /
UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.3
- BaE (CFaiiiammmils o5 2
4 i RURHETA) ST/SC/AC. 10/11/Rev.5 | JLKIER 4 sk
Shock 38.3 #3 T.4 See Appendix (& /
UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.4
BOE (TRERYEHMNEND J8| i
5 HME & FIFRHET M) ST/SG/AC. 10/11/Rev. 5 WE 5 Ak
External short 38.3 W3k T.5 See Appendix o /
circuit UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.5
BeE (treltmeimnailld {5 i3
6 iz 4 AURHETA) ST/SC/AC. 10/11/Rev.5 | JLKIR 6 i
Impact 38.3 % T.6 See Appendix = /
UN Manual of Tests and Criteria Passed
Section (9th) 38.3 Test T.6
el TR EYERGENE A%
7 L) &) FARMEFN) ST/SG/AC. 10/11/Rev.5 | LBHR 7 o __
Forced discharge 38.3 3% T.8 See Appendix 5] /
UN Manual of Tests and Criteria Passed
Section (5th) 38.3 Test T.8
¢ | _pTEA
This space
intentionally
left blank
*&%ﬂ:ﬁﬁ‘ ‘ HIGEE:16°C-19C ; FIBIRE /%
Test Environment Ambient temperature:16°C-19°C;Ambient humidity:/%
Condition
AR E /
Test Item
4 QB A — -
Subcontracted Test SOLEERE & AR / R /
Condition Subcontracted Name Post Code
Laboratory ik y W, 15 y
Address Tel

oy
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No. Name of Test Items Altitude simulation

Ras [Hany | XEW Belore BEE Aler |z sk |Masm| tang
Sample No. | Sample RE |FABLE| RE | FBELE | MassLoss| Residual Other
Status Mass ocv Mass oCcV ocvV Event
/g N /g IV 1% 1%

001 T 2. 6376 3.40 2. 6373 3.40 0.01 100. 00 0
002 i 2. 7761 3. 46 2. 7759 3. 46 0.01 100. 00 0
003 e 2. 8213 3.49 2.8215 3. 49 0.00 100. 00 0
004 7% L 2. 6933 3.40 2. 6931 3. 40 0.01 100. 00 0
005 T H 2. 7021 3.51 2.7019 3.51 0.01 100. 00 0
006 i 2. 8044 3.44 2. 8044 3.44 0. 00 100. 00 0
007 i 2. 7579 3.45 2. 7578 3.50 0. 00 100. 00 0
008 W 2. 7920 3.45 2.7919 3.45 0. 00 100. 00 0
009 T 2. 7200 3.52 2.7198 3.52 0. 01 100. 00 0
010 i 2. 7687 3.44 2. 7687 3.44 0. 00 100. 00 0
011 B 29TtT / i / 0. 00 / 0
012 O 2. 7782 / 2. 7782 / 0. 00 / 0
013 T 2. 7044 / 2. 7046 / 0.00 / 0
014 J 2. 6696 i 2. 6694 / 0.01 / 0
015 55 2. 7082 / 2. 7083 / 0. 00 / 0
016 Ok 2. 7440 / 2. 7444 / 0. 00 / 0
017 1 &y 2. 7046 / 2. 7047 / 0.00 / 0
018 Tt 2. 7382 / 2. 7384 / 0. 00 / o}
019 6, 2. 7327 / 2.7329 / 0. 00 / 0
020 Ot 2. 7283 / 2. 7286 / 0. 00 / 0

%ix: LR V-IRA D4R R-38Z F-&£ K -k, LBEA. LK. LHE. AL

X
:

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

Sy
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No. Name of Test Items Thermal test

Hams |Haps AW Befoe BB Ater | ggumx | MAek| Rens

SampleNo. | Sample | AE |F#BELE | RE | FBLE |MassLoss| Residual [ Other

Status Mass oCV Mass OoCV OCV Event
/g N /g IV 1% /%

001 W | 2.6373 3. 40 2.6338 | 3.37 0.13 99. 12 0
002 il 2. 7759 3. 46 2. 7122 3. 41 0.13 98. 55 0
003 T 2.8215 3.49 2.8175 3. 42 0.14 97.99 0
004 i 2.6931 3.40 2. 6893 3.38 0.14 99. 41 0
005 WHL | 2.7019 3.51 2. 6986 3.43 0.12 97. 72 o)
006 W | 2.8044 3. 44 2.7998 | 3.40 0.16 98. 84 0
007 W | 27578 3.50 2. 7542 3.43 0.13 98. 00 0
008 W | 2.7919 3.45 2.7882 | 3.41 0.13 98. 84 )
009 W | 2.7198 3.52 2. 7158 3.44 0.15 97. 73 )
010 W | 2.7687 3. 44 2. 7649 3. 40 0.14 98. 84 0
011 s | 2.7 / 2. 7157 / 0. 07 / 0
012 Ot 2. 7782 / 2. 7760 / 0. 08 £ 0
013 Bt | 2.7046 / 2. 7028 / 0. 07 / 0
014 B | 2.6694 / 2. 6674 / 0.07 / 0
015 BOt | 2.7083 / 2. 7065 / 0. 07 / 0
016 BOE | 2.7444 / 2. 7422 / 0. 08 / 0
017 Bt | 2.7047 / 2. 7027 / 0.07 / 0
018 8Ot | 2.7384 / 2. 7368 / 0. 06 / 0
019 Ot 2. 7329 / 2. 7308 / 0.08 / 0
020 Bt | 2.7286 / 2. 7265 / 0.08 / 0

i L-#R V-RA DMK R-2E F-A& K 0-LH#E. LRA.

%.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

AR, RBE. A
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No. Name of Test Items Vibration

Hams |Hans|— B Before REE Afer | pgimx | fawm| tens

Sample No. | Sample K& | F¥%ERE| RE | FBEL/E |MassLoss| Residual [  Other

Status Mass OCV Mass ocv oCV Event
/g IV /g N 1% 1%

001 i 2. 6338 3. 37 2.6329 3.34 0.03 99. 11 0
002 N 2. 7722 3. 41 2. 7716 3.41 0. 02 100. 00 0
003 ik 2. 8175 3.42 2.8174 3. 40 0. 00 99. 42 0
004 T 2. 6893 3.38 2. 6890 3.36 0.01 99. 41 0
005 T 2. 6986 3.43 2. 6987 3. 44 0. 00 100. 00 0
006 i H 2. 7998 3.40 2. 7995 3.40 0.01 100. 00 0
007 i, 2. 7542 3.43 2. 7539 3.44 0.01 100. 00 0
008 ] 2. 7882 3.41 2. 7881 3.42 0.00 100. 00 0
009 i 2. 7158 3. 44 2. 7155 3.44 0.01 100. 00 0
010 6 2. 7649 3. 40 2. 7641 3. 41 0.03 100. 00 0
011 T 2. 1157 / 2. 7152 g 0. 02 / 0
012 O 2. 7760 / 2. 7755 / 0. 02 / 0
013 8ok 2. 7028 i 2. 7020 / 0.03 / 0
014 JEOt 2. 6674 / 2. 6673 / 0. 00 / 0
015 Ot 2. 7065 / 2. 7058 / 0.03 / 0
016 it 2. 7422 Z 2. 7419 / 0.01 / 0
017 8Ot 2. 7027 / 2.7019 i 0.03 / 0
018 Ot 2. 7368 / 2. 7362 / 0. 02 / 0
019 i G 2. 7308 g 2. 7300 / 0.03 0
020 T8 2. 7265 / 2. 7260 / 0. 02 / 0

&ik: Lk V-RA D-fRk R-E F-RK 0-A#R. RRA. LMK, LRE. L&

> %
>

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

L.
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No. Name of Test Items Shock
MR RBE Afer | gamx | Maei [geng
:jn:;fag- 2::?;3 RE |FBEE| RE |[FBEE |MassLoss| Residual Other
Shadus Mass OCV Mass OCV oCcv Event
/g IV /g N 1% 1%

001 i) 2. 6329 3.34 2. 6325 3.34 0.02 100. 00 0
002 ik Fi 2.7716 3.41 2. 7707 3.42 0.03 100. 00 0
003 RN 2.8174 3. 40 2.8162 3. 40 0.04 100. 00 o}
004 i 2. 6890 3.36 2. 6881 3.37 0.03 100. 00 0
005 Vi 2. 6987 3.44 2. 6977 3. 44 0. 04 100. 00 0
006 i 2. 7995 3. 40 2. 7990 3.41 0. 02 100. 00 0
007 T 2. 7539 3. 44 2.7632 3. 44 0.03 100. 00 0
008 i EL 2. 7881 3. 42 2. 7871 3.43 0. 04 100. 00 0
009 Wi L 2. 7155 3. 44 2. 7143 3.44 0. 04 100. 00 0
010 T EL 2. 7641 3.41 2.7638 3. 42 0.01 100. 00 0
011 Bt 2. 7152 / 2.7150 / 0.01 / 0
012 ot 2.7155 / 2. 1155 i 0.00 /] 0
013 i 2. 7020 / 2. 7021 / 0.00 f 0
014 8O 2. 6673 / 2. 6669 / 0.01 / 0
015 Bk 2. 7058 / 2. 7060 / 0.00 ) 0
016 B 2. 7419 / 2. 7415 / 0.01 / 0
017 JBk 2.7019 / 2.7023 / 0.00 / 0
018 Bt 2. 7362 / 2. 7364 / 0.00 / 0
019 JBE 2. 7300 / 2. 7300 / 0.00 / 0
020 Bt 2. 7260 2. 7261 7 0. 00 / 0

&ix: L-#k V-RA D-FK R-2E F-8K 0-L#K. RRA. LMK, LRE. A&

5

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
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No. Name of Test [tems External short circuit
Hawms | Hak MEFEEMER AL
Sample No. Sample Status K ;ani:Temperature Other Event
001 i 60. 4 0
002 i 60.0 0
003 ik FE, 59. 7 0
004 e 58.6 0
005 5 e 59. 5 0
006 W 58. 5 0
007 ik FE 58.8 0
008 ] 58.9 0
009 s 58. 8 0
010 T, 58.3 0
011 T 58.8 o)
012 Bt 59. 1 0
013 Bt 59.5 0
014 T 57. 2 0
015 T8t 60. 2 0
016 Bt 57. 6 o}
017 B 58.0 0]
018 BOt 59. 6 0
019 T 60. 6 0
020 Bt 58. 8 0

#iE: D-fRAR R-BEK F-R2 K 0-AMIK. AARK. RHEAK.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

oy
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No. Name of Test Items Impact
Sample No. Sample Status C Other Event
021 ) / 0
022 A e / 0
023 e / 0
024 RN / 0
025 e o}
026 O / 0
027 8ot / 0
028 Ot 4 0
029 T8 / 0
030 16 / 0
L&A

#ix: D-FEAR F-RK 0-LMK, LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

o
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No. Name of Test Items Forced discharge
o S aa

er Event

031 T 0

032 Bt 0

033 Ot 0

034 i & 0

035 Bt 0

036 T o}

037 T8Ot 0

038 i &) 0

039 Bt 0

040 JBU 0
AFZEA

ik DR FARK 0-LfKk. LAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LA DA RAR R T
B R 5 - A
SRICI Testing Centre Test Report—Appendix ~ N0. 1111030018
10/10




	天球CR2032 3V 210mAh
	天球CR2032 3V 210mAh 001
	天球CR2032 3V 210mAh 002
	天球CR2032 3V 210mAh 003
	天球CR2032 3V 210mAh 004
	天球CR2032 3V 210mAh 005
	天球CR2032 3V 210mAh 006
	天球CR2032 3V 210mAh 007
	天球CR2032 3V 210mAh 008
	天球CR2032 3V 210mAh 009
	天球CR2032 3V 210mAh 010

